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MISCELLANEOUS COVERS
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old.

Parts.
No.
30000101
30000102
30000103
30000104
30000105
30000106
30000107
30000108
30000109
30000110
30000111
30000112

Description

Crank Chamber Oil

Screw(M4-0.7x12)--
Gasket(Rubber)-:---
Acry Oil Cover:--

Crank Chamber 0Oil

Emblemeseeeeececcececes
Oil Seal Cap:-----*
Rear Oil Cover:----
Oil Cover Gasket:-
Head Cover:--+-------

Cover .....................

Cover Gasket:::«--+--

Head Cover Gaskel::::c-ceeeererercecennncnecens

01l Seal Cap ........

30000114
30000115
30000116
30000117

30000119
30000120
30000121
30000122
30000123
30000124
30000125
30000126
30000127
30000128
30000129
30000130
30000131
30000132
30000133
30000134
30000135
30000136
30000137
30000138
30000139
30000140

01l Seal Cap ........
Screw(M4-0.7x12)--

Oil Reservoir Top Cover .....................
Upper Oil Cover Gasket .......................

01l Cover:: eeeseeeee

Oil Cover Gasket-:
Screw(M4-0.7x10)-*
Oil Cover Gasket-:

01l Cover:: eeeseeeee

01l Seal Cap ........
Brand Name Plate--

Model Plate:--«:----

Screw(M8-1.25x30)
SC reW ..................

Gasket - eereeereeeees

Oil Reservoir:-:--:

Oil Reservoir Gasket::::c-ceeeererercecenneen.

Screw(M6-1x20) -+ -

Maching Frame Uniitee-e-ereeeesereseenasarnennn.

Filter Net::::-------
Oil Screen::«--+++--
C-Sanpring:«-+-++-
Emblemeseeeeececeececes

Screw(M8-1.25x10)

BB E 1

Amt.

pil £ Req.
T eee e rnenreeeranraenans 1
ﬂg%ﬁ ............................ 18
BB Jf e eeeeeeemmneeennneees 1
SR U e eeemenceennneees 1
BB Jf e eeeeeeemmneeennneees 1
4§ﬁ$ ............................ 2
}L%g ............................ 1
FBTH T e eeenneeeneenennanes 1
11 ) KT RNN NN PPURRPPRURRPPOR 1
Eﬁég ............................ 1
BB Jf e eeeeeeemnnceennneees 1
}L%g ............................ 1
}L%g ............................ 1
o2 8
?E%% ............................ 1
I o T T TIPSO NR PP URN 1
?E%% ............................ 1
I o T T TIPSO NR PP URN 1
o2 8
I o T T TIPSO NR PP URN 1
?E%% ............................ 1
FEG e eeevrreeerseeensneteniicens 4
}L%g ............................ 4
S A e e 1
L =274 ETRR PRI PTRRPTPRPRIPR 1
é‘gp %T ............................ 6
ﬂg%ﬁ ............................ 4
THIFLIE G e veeseemnnvensennnns 1
I o T T TIPSO NR PP URN 1
ymﬁ% ............................ 1
BB Jf o eeveeeemnnceennneees 1
o2 2
FHER it cieaees 1
B YA e eeeeeeeeemeneees 3
LB e eeeeeeeeeneeees 3
o84 N1 o5 LI R R IR TIPS 3
A6 S () LIPSy 1
o2 2






MISCELLANEOUS THREAD EYELETS

Ref.
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old.
No.
R2-1
R2-2
R2-3
R2-4
R2-5
R2-6
R2-7
R2-8
R2-9
R2-10
R2-11
R2-12
R2-13
R2-14
R2-15
R2-16
R2-17
R2-18
R2-19
R2-20
R2-21
R2-22
R2-23
R2-24
R2-25
R2-26
R2-27
R2-28
R2-29
R2-30

Parts.
No.
30000201
30000202
30000203
30000204
30000205
30000206
30000207
30000208
30000209
30000210
30000211
30000212
30000213
30000214
30000102
30000216
30000217
30000121
30000219
30000220
30000221
30000222
30000223
30000224
30000225
30000226
30000227
30000228
30000229
30000230

Description
Looper Thread Tension Spring Cap:---:--

Needle Thread Tension Spring Cap:-:-*
Tension Spring DISC Supporte:seseeeeeeeees
Looper Thread Tension Springes-«:«+=+=
Needle Thread Tension Spriang:::-:-«:----+
Tension DiISC COVer:::« e eeceeeerercrcacannnen.

Ceramics Thread Eyelet: - -s-seeeeeeeeeeeen

Post Seat ............
Screw(M4-0.7x4)---

Screw(M4-0.7x12)--
WaSher .................
Tension Post:-------
Screw(M4-0.7x10)--

Looper Thread Eyelet ..........................
Needle Thread Eyelet ..........................

Washer s cceeeeeeeeee.

Needle Thread Take-Up Wireg::eeeeeeeereeee

Screw(1/8-44x2.2)

Needle Thread Retainer Spring::::-:--:-
Needle Thread Retainer Dice:-------eeee---
Thread Retainer DisSC Support::«:«-:-=+
Needle Thread Retainer Support::-:---

Screw(M4-0.7x8)---

Ceramics Thread Eyelet(Pink) sseeseeeeeee

Screw(M4-0.7x8.5)

WARBEE 2
Amt.
e 4 Req.
AR T S B e oo 2
AR S R e 4
R R R oo 6
T AR e e eee e eeeeeennn 2
AR e 4
i 5 = EPTPRPTPIPIPIPIPRPIPIPR 6
W ereensesrrrcocsssnnnssns 6
0\ ST TTRPIRPIPPYPYPIPRIPE: 12
ﬂ%'b‘ ............................ 6
%@é? ............................ 6
%%EQEE ......................... 1
Wi LG F e eevemeerermmmnsenn 23
é?%g;ﬁé ......................... 1
o2 2
o2 2
%ﬂ}% ............................ 3
ZEA sssttrannsssrnscossornnssss 2
o2 1
Ei%@ﬁ%@%%% ................... 1
J:%%ﬁ%%%%% ................... 1
%ﬂ}% ............................ 1
A G K e eee e e eeeenns 1
o2 1
SRR S AR oo 1
SHRTR ) IR oo 1
SR T SR AR [ - 1
SRR S A [ e 1
o2 1
RS ARAL OB () oo 6
o2 1
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BUSHUING & THREAD BREAKING SENSOR MECHANISM 3
old. Parts. Amt.
No. No. Description pil 4 Req.
R3-1 30000301  Needle Bar Bushing(Upper):-«-----s-sssee- FAESIECE D eeeeeeeeee 1
R3-2 30000302 Needle Bar Bushing(Lower):-:«-:ceceeeeeeees FHESIECT L) weeeeeeeeen 1
R3-3 30000303 Bushing ............................................. $H}E ............................ 1
R3_4 30000304 GaSket ............................................... ?H:‘];jl::ﬂ‘ ............................ 1
R3-5 30000305 Bushing ............................................. $H}E ............................ 1
R3-6 30000306 Bushing ............................................. $H}E ............................ 1
R3-7 30000307 Bushing ............................................. $H}E ............................ 1
R3-8 30000308 Bushing ............................................. $H}E ............................ 1
R3_9 30000309 GaSket ............................................... Jm:ﬂéﬂ‘ ............................ 1
R3-10 30000310 Bushing ............................................. $H}E ............................ 1
R3-11 30000311 Bushing ............................................. $H}E ............................ 1
R3-12 30000312 Bushing ............................................. $H}E ............................ 1
R3-13 30000313 Bushing ............................................. $H}E ............................ 1
R3-14 30000314 GasSke - e eerrerrrrrreeeeettcntiiieiittcnnncnnenns H%IE/E;{HL ...................... 1
R3-15 30000315 SCI‘EW(M4—0.7X14) ................................ mj%z/% ............................ 2
R3_16 30000228 SCreW(M4_0_7X8) ................................. if%?’»% ............................ 5
R3-17 30000317  Looper Thread Breaking Sensor C.Set--- JiKAREr&RGBAH(4R) - 1
R3-18 30000318  Thread Breaking Detecting Hook::-««+++++ BT SR A B oo eeeveeemeeees 6
R3-19 30000319 WoOd SCrew(@2X12) «esesesereseserecesacacenees 7[(@% ......................... 4
R3-20 30000320  Looper Thread Detecting Hook Holder::: JEEARMHIEMME(4R) -+ 1
R3-21 30000321 Copper Bob(Short) - -«-sessreseeesenesencnunnns SASRECET) (CAR)reeeeeeees 4
R3-22 30000322 SCrew(M2-0.4X2 .5) +reereerrrrerasenessnananns P 4
R3-23 30000323  Looper Thread Breaking Sensor Case---- JARKIAR BB G (—48) -+ 1
R3-24 30000212 Ceramics Thread Eyelet:-«---e-sreseeeseeenens Wi AR e verorenrerennens 12
R3-25 30000216 WASHE  +wvovrerrersessnssnsarasranssnsnnsneaneansnns: B e 2
R3-26 30000326 SCreW(M4=0.7XB) ++vrsreererrrrserasenensnanunns P 1
R3-27 30000327 WOOd SCrew(@2X4)«-esesoseeessrensesncaseracanes 7[(@% ......................... 6
R3-28 30000328  Cable Connector(Small)-:----scceeseeeeeeeess RARLIHCN) (ZAR) - 1
R3-29 30000329  Looper Thread Breaking Sensor Base-- JiAR AR B B fE (A7) 1
R3-30 30000330 SCreW(1/8-40X7 . 7) ++rsreerrerersenessnenunans P 6
R3-31 30000331  Needle Thread Breaking Sensor C.Set-- [ARETARBHBIAH(VUAR)+ 1
R3-32 30000332  Needle Thread Detecting Hook Holder--- F&RAgiflhet e (PU&R) -+ 1
R3_33 30000333 Cooper Bob(lonq) ................................ ﬁnﬁ(%) (l]_tl‘%%) ............ 8
R3-34 30000334  Needle Thread Breaking Sensor Case:::- Lﬁﬁ%ﬁzﬁﬁﬁﬁ'ﬂ/*(lﬂzﬁ)"" 1
R3-35 30000335  Cable Connector(Big) -« -«eseeeeseerererecees HRAMETHC) (PUAR) - 1
R3-36 30000336  Needle Thread Breaking Sensor Base---- AR Mr4R B B fE (PU4R) 1
R3-38 30000338 Thread Eyelet Support:--«---e-sseeeeeseeeneee T LG AT [H] 5 A v eevenvnennennes 1
R3-39 30000339 Needle Thread Eyelet----«-reereesreesennnnnn AR LG T e eeeveneerenennns 2
R3-40 30000230 SCreWw(M4-0.7X8.5) +rrereerrererasenessuanunnns BA& eeieeieiiiiii 1
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BUSHUING & THREAD BREAKING SENSOR MECHANISM 3
Ref. Old. Parts Amt.
_No. No. No. Description e 4 Reg.
41 R3-41 30000229  Ceramics Thread Eyelet(Pink)-----+----+= P ZE A AR L CR L) oeeeeeeee
42  R3-42 30000342 Thread Eyelet Bracket:--«--++=+resseeseeenees AR IR AR e
43  R3-43 30000343  Needle Thread Eyelet C.Setrewseeeeeeeeeee R ARIEERAL e eeeeeeeeeeeeees
44  R3-44 30000344 FElfrervreoreseossccrtrorssaesnncrntossssassnacessane. WEZHE(PULR) coeeeeeeereeees
45 R3-45 30000345 WaSh@r e eeeereeeceereeeeceiiiieeietinniiiecennnn TR evesereeniiiiiiiiiiianiae.
46  R3-46 30000346 FEfeeesereseerenervanesescssoraneanescsascasonannans, i 1< @t 1) BETOPRPPPRRIOOY
47  R3-47 30000347  Looper Thread Tension Control Bar-::--- JiARGR AT +oeeeeeeeeees
48 R3-48 30000348 NUT #oovssessosossscrrtonsssessrecnssosssassnsannssses P e ovvnnneenennnnenennnnne,
49 R3-49 30000349 COramics SOCKET:«++e+srrreererrensansnnsneanens R g TR PP PP
50 R3-50 30000350 FEXTUF@ s rerrerorsorerassonsansnnsneancasssssnanns B e
51 R3-51 30000351 GUIE Pineerrerrerrersessnscecaraseansansnncneances [E] GG e eeernvnnnnrnnenencnnnnns
52  R3-52 30000352 O=RiiNQgerrerrrerrrnrrnernereeneninneiineeenen 0] X T TP PP
53  R3-53 30000353  Needle Bar Bushing(Upper)-:-«-:--:--:-seeee SIS (LR weeeeeeeeen
54  R3-54 30000354  Needle Bar Bushing(Lower)-::--:--:s-:sseeee FIAEHIECR ) ceeeeeneen
55  R3-55 30000107 Ol Seal Capre-rrerrrreerrremrnerrnrrnenenennns FLEE e eeeeeninii
56 R3-56 30000356 Needle COVEer - rr-rrerrerressssnsorasrassansnnnnn. SRS e,
57 R3-57 30000357 WaSh@r e eeeereeeeereceetiiieieeietinniiiecennnn TR evesereenetititiiiiiianiae.
58 R3-58 30000358 Safety Plate SUPPOIrt----r-sresereseesennnens. S B eveereernennenes
59 R3-59 30000359 WASHE  +w v rerrersessnssnsaraarenransnnsneansansnns: B e
60 R3-60 30000360 Safety Plate Holder- -««-+reseeeseesenennnnns SR i . AT TTRTTPIPIRPIR
61 R3-61 30000361 NUT #oovssessosossscrrtonsssessrecnssosssassnsannssses R e ovvnnneeenennnnenennnnne,
62 R3-62 30000362 Safety Plate: - -tr-srrerrrerenereereenenennnnnnns, HEF G Freeeereernernennennenn
63 .............................................................................................................................
64 R3-64 30000364 SCreW(M3-0.5X5) s sreerresrrserarenessnanunns P
65 R3-65 30000365 SCreW(M4-0.7X5) ++rrreerensrrserasenenunanannns P
66 R3-66 30000366  Conical Spring Washer-:-«-:-sstceeeeeeeeeesns SHE T B L] v eveeeeeenes
67 R3-67 30000367  Safety Plate C.Setre-wwtrrrrreerereereeeenees itk HGEAl (CEZEH]) weeeees
68  R3-68 30000368  Needle COVEr C.Setre-rwserrrrerrereeneeeenees A AL (CEE) -
69 R3-69 30000369 Cable CONNECEOr -« v srssreererrensansnnsneanens AT (PUAR) oo eeeeeeeees

70 R3_70 30000370 Cable Connector ................................. %?ﬁ*ﬁgﬁ(:?ﬁ) .............






UPPER MAIN SHAFT DRIVING MECHANISM

Ref.
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old.

4

Amt.

Description il £ Req.

Handwheel Marke::ecceceeceeeeeeeeccecceecaecnees, i?&iﬁﬁﬁt@%ﬁg ............. 1
Handwheel sececeeeeeceeceereeeeeienieniceecaceneeas i?& ﬁ ......................... 1
Sc I‘EW(M5—0 ) 8X5) ................................. mj%z/% ............................ 2
SCI‘GW(MG—lXS) .................................... mj%z/% ............................ 2
BEAFEN( e eeeereserevseeerseenseceetniiinieiaiienee $H}7¥( ............................ 1
SANPIFAN - +rrerrrererresrnsenneereenenienienennns, 155 LI LRI TR TR TT TP 1
Gear Beltf - -cecererreeeceetecatiiiiiiecannannen. jﬁﬁ&% ...................... 1
Gear Puller - - eeeeeeeeeeeeciniiiiiinnnnne. &Iﬁiﬂéﬁ, ﬁ ...................... 1
SCI‘GW(MG—lXG) .................................... mj%z/% ............................ 10
Shafteeeeeeeererrereereiiiiiiiiiiiiiiiiienennns $EH'L\D ............................ 1
SANPIEAN - +rrerrrererresrnsenneemeeneniennanennes, 155 LI LRI TR TR TT TP 1
BEAFEN( e eeeerererevseeerseenseceetniiiuieiiiieenee $H}7¥( ............................ 1
Shaft Linkeeeeeeeeeeeeceereeeeesicceeeennnnnnnns, ;J%EE\E ......................... 1
Crank Shaft(Upper): ««:teseeeesecereeencacees Eﬁﬁfﬂ ............................ 1
SANPIFAN - +rrerrrererresrnsenneereenenienienennns, 155 LI LRI TR TR TT TP 1
BEAFEN( e eeeereeererseeerseenseceetsiiinieiiiieenee $H}7¥( ............................ 2
Screw(M8—1.25x16) .............................. mj%z/% ............................ 2
Ball Joint(Copper) ............................. ﬂﬁjf}k%& ......................... 1
SCI‘EW(M4—0.7X14) ................................ Jﬁg%&iﬁ%ﬁ% ...................... 2
SCI‘EW(M4—0.7X12) ................................ Jﬁg%&iﬁ%ﬁ% ...................... 2
Ball Joint Forkes:eeeeeeeeeeereenceaeeennnnnnna. 1:;:‘.;)# ............................ 1
Screw(1/8—44x8) ................................. mj%z/% ............................ 2
SCI‘EW(M5—0.8X10) ................................ mj%z/% ............................ 1
WaSh@r e eeeereeeceereeeeceieieeiettnniiieeennnn %H‘ ............................ 1
SPACEI e e eeerrerrntrsitutittitiitiitiiiiiinien. @EE ............................ 1
SCI‘EW(MG—leG) ................................... mj%z/% ............................ 1
Looper Driving Connecting RO(eee=eeeeeee- Eﬁfﬂizﬁ ................... 1
Shafteeeeeeerrerrereeeesiiiiiiiiiiiiiiiienennes $EH'L\D ............................ 1
AdiUSt Thread Eyelet Segtcceereeeceeeeeens T%E@JH: ......................... 1
SPriNG Washer:+«eceeeeeeseseermmininineniiiinn i AEE ) SN 2
SCI‘EW(M5—0.8X14) ................................ mj%z/% ............................ 1
AdiUSt Thread Eyelet .......................... g@’éﬁj@;ﬁ%& ................... 1
WaSh@r - e eeeereeeceereeeeeeiiiiieeietinniiiecennnn %H‘ ............................ 6
SCrew(M3.5-0.6X8) wvrereresrseacncesaneacacas g T T TP PPRIE 2
Handwheel Adapter:::-:--teeeceeeeeeesecaeaeenee i?&iﬁﬁgﬁ;gﬁ ................ 1
Ceramics Thread Eyelet(Pink):--+--+-=+- PRI ERFLCRr L) oo eeeeeee 4
O-RENQereeeereserevseeesseeteitiitiiiniiiieee (0> <37 S - LXITTIRTTPITRIPREPREY 1

Parts
No.
30000401
30000402
30000403
30000404
30000405
30000406
30000407
30000408
30000409
30000410
30000411
30000412
30000413
30000414
30000415
30000416
30000417
30000418
30000419
30000115
30000421
30000422
30000423
30000424
30000425
30000426
30000427
30000428
30000429
30000430
30000431
30000432
30000221
30000434
30000435

30000229
30000438







LOWER MAIN SHAFT DRIVING MECHANISM

Ref.
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No.
R5-1
R5-2
R5-3
R5-4
R5-5
R5-6
R5-7
R5-8
R5-9
R5-10
R5-11
R5-12
R5-13
R5-14
R5-15
R5-16
R5-17
R5-18
R5-19
R5-20
R5-21
R5-22
R5-23
R5-24
R5-25
R5-26
R5-27
R5-28
R5-29
R5-30
R5-31
R5-32
R5-33
R5-34
R5-35
R5-36
R5-37

Parts.
No.
30000501
30000502
30000404
30000405
30000406
30000506
30000409
30000411
30000412
30000510
30000511
30000512
30000513
30000514
30000515
30000516
30000517
30000518
30000519
30000520
30000521
30000522
30000523
30000228
30000525
30000526
30000527
30000528
30000529
30000419
30000531
30000221
30000438
30000534
30000535
30000536
30000537

5

Amt.

Description fi £ Req.

0] | 1= R P R P P P O T PP LR PTITPRPIPRY &Iﬁiﬂéﬁ, ﬁ ......................... 1
SCI‘GW(MG—lXS) .................................... if%z,%(’j'%) ...................... 1
SCI‘GW(MG—lXS) .................................... mj%z/% ............................ 5
Bearing(B205V) - ceesecessesecneecasaennnncacs $H}7¥( ............................ 1
SANPIEAN - +rrerrrererresrnnsenneereenenienienennns, 155 LI LRI R TR TT TP 1
Gear Pullgy e e eeeserecerercarainniiniincinnnns ﬁU&%iﬁ ................... 1
SCI‘GW(MG—lXG) .................................... mj%z/% ............................ 9
SANPIFAN - +rrerrrererresrnsenneereeneniennanennns, 155 LI LRI TR TR TT TP 1
Bearing(B204V) - ceseeecsesecensecasacannncncs $H}7¥( ............................ 1
WOFM GEAIE e reereeseeseescsscsecseceeceecaecncs @y\ﬁiﬁ ......................... 1
Sc rew(9/64—40x4 ) 5) ............................. mj%z/% ............................ 3
Bearing(B004LU) -« eseeeerececrescanseccannnee $H}7¥( ............................ 1
Shaft Linkeeeeeeeeeeeeceereeeeesicceeeennnnnnnns, ;J%EE\E ......................... 1
Shafteeeeereererrereereeiiiiiiiiiiiiiiiienennes $EH'L\D ............................ 1
Looper Thread Take-Up DiSC:eseteeseeessees Y ﬁ ............................ 1
SCFEW(7/32—32X4.5) ............................. mj%z/% ............................ 2
Bearing(B202LU) -« seeerececresccansecacannnee $H}7¥( ............................ 1
Control Lever Shaft Bushing::-:-«:+=--+- }g 'H‘IH@EE@%E ............. 1
|:|ange Ol Cover: - ssereereeeseesccennccaecennnn /Hﬂ% ............................ 1
Bearing Linke:ceseceeseceeeecaennieiniieinnees $H}7¥(§ ......................... 1
Bearing(Needle Roller) - :-eeeeereeeecececs :ﬁ'ﬂj(@ﬂ?% ...................... 1
Looper Driving ECCENtriC: cereereeceeceeees {ﬁ,uiﬁ ......................... 1
Balance Linksse teeeeeeeceereceeceicearecnnnnnnn %@f@,ﬁ\ ......................... 1
Screw(M4—0.7x8) ................................. mj%z/% ............................ 2
Crank Shaft Driving Eccentrice -« -« {ﬁ,uiﬁ ......................... 1
Bearing(Needle Roller) - :-eeeeereeeecececs :ﬁ'ﬂj(@ﬂ?% ...................... 1
Bearing Linke:ceseceeseceeeeaennieiniieinees $H}7¥(§ ......................... 1
Crank Shaft(Lower) ............................. $$7¥KIL\D ......................... 1
Ball-Joint For Crank Shaft:-----:eeeeceeee Jﬁg%& ............................ 1
SCI‘EW(M4—0.7X14) ................................ mj%z/% ............................ 2
Bearing(B002Z) - ceeseeeereseceseecasacancacacs $H}7¥( ............................ 2
WaSh@r e eeeereeeceereeeeceieieeiettnniiieeennnn %H‘ ............................ 2
O-RENQereeeerererenseeesseeseittiiiiiniiieee. (0> <37 S - LTTRTITTTPITRIPREPREY 1
SCI‘GW(MG—lXG) .................................... if%z,%(’j'%) ...................... 1
p|ug .................................................. J_l:‘]ﬁﬂ%(Z-ZXZﬁ%ﬁ*%) eeer 3
p|ug .................................................. ﬂ:‘]ﬁﬂ%(4-25x7iﬁ1‘%) ...... 1
Bearing(B002LU) s« seeerececsescnsecacannnee $H}7¥( ............................ 1







LOWER MAIN SHAFT DRIVING MECHANISM

Ref.
NO.

38
39
40
41
42
43
44
45

old.
No.
R5-38
R5-39
R5-40
R5-41
R5-42
R5-43
R5-44
R5-45

Parts.
No.
30000134
30000539
30000540
30000541
30000542
30000543
30000544
30000545

Description

Screw(M6-1x20)--
Washer ceeeeeeeees
Screw(M6-1x10)--

Directly Driving Type Mini-Servo Motor C.Set:--

Directly Driving

Type Mini-Servo Motor:--

MINT-Servo Motor Cover:::----tceeeesseeecces.

Bushing ............
Screw(M5-0.8x4)

5

Amt.

H 4 Req.
B rereeaneenrrnnnerneaananns 3
) S SRR 3
B S eereeaneeerrnnnereeaananns 3
P B - 1
FLSEAR O IR oo L
TR IR TR 2 v veeeennens 1
B e veeeenneeennnessnnennsnnns 1
B A rereeaneenrrnnnereesananns 2




18

$1%<58 Needle Holder#2,#3

16

5H Needle Holder#3~#10

Bk

16




10
11
12
13
14
15
16
17
18

19
20
21
22
23
24

38
39
40

NEEDLE BAR & ASSEMBLE PLATE MECHANISM sHAE KX AH & iR AR 6
old. Parts. Amt.
No. No. Description e 4 Reg.
R6-1 30000601 SCrew(9/64-40X8) ++++srerrerrsresnasareacuannn g T T PP TITIY 1
R6-2 30000602 Needle Bar Thread Eyelet: --«-+sveseeeeeen RFFIH LR B eeevneennnnnnnnns 1
R6-4 30000604 Needle Bap:«::-ceteeeereresecesasesntasnnennncnn N & ORLRTI TP PRI PIPRPTPIPRIPD 1
R6-5 30000605 Needle Bar CONNECTLION:«: - =tssereesecesnsces BIAEAE eeveeaenennnneniannne, 1
R6-6 30000121 SCrew(M4-0.7X10)  eeeeeeeceececceccccccecncen. e R TX TR TTRETL I 1
R6-7-3D 000203020 #3(CFC)(1)Needle Holder-Separate Sewing-- #3% i (FZ ) $1 A ui--- -+ 1
R6-7-4 000204030 #4(CFC)Needle Holder: -+ -+ssreseeseseaenannns BAGE LB A TE e evevenennnnns 1
R6-7-5 000205030 #5(CFC)Needle Holder:-«-++ssreseeseseaenannss o MY A /3 - CRLRLIRIT PP 1
R6-7-5D 000205020 #5(CFC)Needle Holder-Separate Sewing: #5%E i AIGHH e e eeeeeeen 1
R6-7-6 000206030 #B6(CFC)Needle Holder:-«-+-+ssreseesereaenennns MY A R - CRLRLIRIT LTI 1
R6-7-6D 000206020 #6(CFC)Needle Holder-Separate Sewing: #6%HE i AIGHH v e eeeeeeeen 1
R6-7-7 000207030 #7(CFC)Needle Holder:-«-++ssreseesereaencenns N A /35 - CRLRTIPIPRP PP 1
R6-7-7D 000207020 #7(CFC)Needle Holder-Separate Sewing: #7H i1 AIGHH e e eeeeeesen 1
R6-7-9 000209030 #9(CFC)Needle Holder:-«-++ssresessereaenaenns HOZE LN B AGHE e e evevenennnnns 1
R6-7-10 000210030 #10(CFC)Needle Holder: ++-ssssseereermeenenns HLOZF oG AT v v eveeennennns 1
R6-8 30000608 Needle Holder Seat:::::-teseceeeereseseenncen BIAEJHE cveverarnnnennenanannnnn, 1
R6-9 30000609 SCrew(M2.6-0.45X6) s srsrereeresnasaseacuannn I ETIE LR e evevnrrnnesennnnns 2
R6-10 30000610 Needle Distance Adjusting Slipper(Front)#2~#10- G P FH FEHF IR (AT ) -weveeeee 1
R6-11 30000611  Needle Fixed Clip(Front)#2~#10:-+------ PS8 Ay (i) #2~#10+++ 1
R6-12 30000612  SCrew(M3-0.5X8)#2~~#10:+++srrreeererreeneen SHGH IR ARH2 ~H10 e eeeeneens 2
R6-13 30000613  Needle Fixed Clip(Rear)#2~#10:-+-+-+ BEST ] 52 8l Fr (1) #2~#10-++ 1
R6-14 30000614  Needle Distance Adjusting Slipper(Rear)#2~#10--- $|FFJH 3 L (18)#2~#10--+ 1
R6-15 30000615 WaSh@r e eeeereeeceereeeeceieieeiettnniiieeennnn TR evesereeetititiiiiiianae. 2
R6-16 30000115 SCrew(M4—-0.7X12)  eereeeeceececceccccuccecncen. e R TXTTTTTRETL T 4
R6-17 30000617 Need @  eeereerreereeeeeeiieieteenniiiiieiecnnnnnnn S R L L PP T PP PEPPTRS 4
R6-18-2 000202000 #2(CH)Needle Holder,L-Type 5Pitch or 3 Pitch-+ #2 K L-Typeg:s++s+essessess- 1
R6-18-3 000203010 #3(CFC)Needle Holder:-:-««-«--seeeeeemmeencens HIFL GBI AGTH oo e e eeeeeee 1
R6-19 30000619  Needle Holder Seat #2~~#3«:+-eteereeeeneens FIHCIE H2~—43enerneeeeeeees 1
R6-20 30000620 Needle Distance Adjusting Slipper(Front)#2~#3---- BLG+ 4RI I (RD#2~#3 1
R6-21 30000621  SCrew(1/8-44X4 . 2)H2~#3wwwsrereereerreennnns SHETIRAR #2~—~#3eeerereneen 2
R6-22 30000622 Needle Distance Adjusting Slipper(Rear)#2~#3-- &¢I BEFELF L (IR)#2~#3- 1
R6-23 30000623  #3Needle Holder Seat Pin-::-ss-seeeeeeeeees #3(CFC) 1A B e eevee e 1
R6-24 30000624 Need @ serererrereseseesaterinieritiiiiisniinnnnes, 7 % RITRIT R P TIPIPPPPRPIPRPRIPP 2
R6-38 30000638 Shafteeeeeeerrerrereeeesiiiiiiiiiiiiiiiienennes $EH'LD ............................ 1
R6-39 30000639 Bearing(Needle Roller) - «-tteeeeereeenennen. AR N i1 CLLETIRITTIPRPTPIPRIPD 1
R6-40 30000640 TUIPN Bar ecceeeresereenetesssecnntastiiniianncnns, EE ) 3 TR P PP PP P PRPIPR 1




18

$1%<58 Needle Holder#2,#3

16

5H Needle Holder#3~#10

Bk

16




NEEDLE BAR & ASSEMBLE PLATE MECHANISM

Ref.
NO.

41
42
43
44
45
46
47
48

58

old.

Slide BIOCK:««erereeeereeeerecanncns
Spring Washer e eeeeeeeceeceeecencs

Parts.
No.
30000641
30000423
30000643
30000644
30000221

30000647
30000648

30000229

Description
Washer .................................

Screw(M5-0.8X10) - ssoeeeeeresses
Balance Linkes:e eeeeereeeereeecncens

..............
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REAR PULLER & PRESSER FOOT MECHANISM

Ref.

= e =
Ho@oo\lmmwaH‘o

B W W W W W W wWw W W WNDNDNDNMNDNDNMNMNMNMNDMNMDMNNMDMNMNNNREPEERRPRPERER R PREP PR
O ©W 0 N O Ol b W NP O O© 00 NO O D WN P OO0 NO O DN

old.
No.
R7-1
R7-2
R7-3
R7-4
R7-5
R7-6
R7-7
R7-8
R7-9
R7-10
R7-11
R7-12
R7-13
R7-14
R7-15
R7-16
R7-17
R7-18
R7-19
R7-20
R7-21
R7-22
R7-23
R7-24
R7-25
R7-26
R7-27
R7-28
R7-29
R7-30
R7-31
R7-32
R7-33
R7-34
R7-35
R7-36
R7-37
R7-38
R7-39
R7-40

Parts.
No.
30000701
30000702
30000703
30000704
30000705
30000706
30000221
30000115
30000709
30000710
30000711
30000712
30000713
30000714
30000715
30000716
30000717
30000409
30000719
30000720
30000721
30000722
30000723
30000724
30000725
30000726
30000403
30000728
30000729
30000730
30000731
30000732
30000733
30000734
30000214
30000736
30000737
30000738
30000739
30000740

7

Amt.

Description il £ Req.

Presser Bar AdiUSt SCrEWs reeeeeeseesscenen g@ﬁﬁ@%ﬁ% ................... 1
NUT oo seeeereereeeseeereennceieecetteenicieecnccannnes if%m'é' ......................... 1
Presser Bar Spring Leecceceeecececeeceeceeeee %ﬁ%ﬁ ......................... 1
Presser Bar GuUide: - - sseereerceecccecceenncs %i% ...................... 1
Screw(11/64—40x10) ............................. mj%z/% ......................... 1
Presser Bar Connecting Guiide: - eeeeeeeeee {%'7@5 ......................... 1
WaSh@r e eeeereeeceereceeceiiteieeiettnniiienennnn %H‘ ......................... 2
Screw(M4—0-7x12) ................................ mj%z/% ......................... 4
Presser Bar Spring 2:e:ceceeceececeecenceneee Wgﬁ% ...................... 1
Presser Bar::::tcecteeeceesecsrcecnccccccnccannnes {E%ﬁ; ...................... 1
Presser Bar Cover: - --tteeereeececsccaccennnes E‘% ......................... 1
Lifter Lever LinK::teeeeeeeeeeeeeesccecceecenns %E)Hﬁ ...................... 1
SCrew(3/16-32X2.2) s rerrerereresncnseacncnnn. BB LG eeeveranenrnnaninnnnns 4
Lifter Lever Connecting Bar::-eeeereeeees 1%@“:1: ...................... 1
Screw(M4—0-7x8) ................................. mj%z/% ......................... 1
Shafteeeeereererrereereesiiiiiiiiiiiiiiiiienennns $EH'U ......................... 1
Presser Foot Lifting Lever: - sseeeeeeeees EHE$ ......................... 1
Screw(M6—1x6) .................................... mj%z/% ......................... 3
Adiusting Post Supporter .................... liiil%)ﬂl‘ ...................... 1
Puller AdiUSt SCrEWesreereeeseesesnnscnccans g@ﬁﬁ@%ﬁ% ................... 1
PULIEr Spring::es-cceseeeerececsesecansecaianenee %ﬁ%ﬁ ......................... 1
Feed Roller Shaft Holder: - --ceeeeeeeeeccen %% ...................... 1
SCI‘GW(M5—0.8X12) ................................ mj%z/% ......................... 1
Feed Roller Shaft «cceceecceccccceccecceccnnes $EH'D ......................... 1
Puller STOPPEr-eeseesererceccaecacceicieineen. Tﬂjﬁlﬂﬁ ...................... 1
PULIEr LIN@r - e teeeeeeeceerecesccceacecancnnnn ﬁﬁﬁ*f ...................... 1
Screw(M5—0-8x5) ................................. mj%z/% ......................... 1
Rubber Puller Holder: -« --esceeeeeececeecceen H;;/Iiﬁ@g ...................... 1
Puller Holder: ecceeeereereeceeccneceecaeeacenns ﬁé ......................... 1
BEAFEN( e eeeeresererseeerseensaceetsiiinieiiiieenee $H}7¥( ......................... 2
SANPIEAN =+ rresrrererresrnnsenneeneeneniennenennns, 155 LI ITRIT TP 2
SANPIFAN - +rrerrrererresrnsenneereeneniennanennns, 155 LI ITRIT TP 2
Rubber Puller Shaft:::--cecreeeeeeceeecceennes H;giﬁ,u ...................... 1
Rubber Puller(Standard Parts)------------ BB i (RR ALY <o eeeeees 1
Screw(M4—0-7x4) ................................. mj%z/% ......................... 4
Shaft Collar - - ceeeeeeeeeeeceeeeennnnnnen Eiﬁ ......................... 4
ROLIEr(Iron) eceeeeceeeecesecenrncienuninnenn. . %{Z/ﬁiﬁ ...................... 1
Bearing(B201LU) -« eseeeerececrescnseccanenee $H}7¥( ......................... 2
SANPIEAN - rrerrrererresrnnsennermeenenienianennes, 155 LI ITRIT TP 2
Roller Shaftecceceeceeceeccecceccetcecaicaecnnee, zg?jﬁﬂ/\ ................... 1



mn «



REAR PULLER & PRESSER FOOT MECHANISM 7
Ref. Old. Parts. Amt.
_No. No. No. Description filt 4 Req.
41 R7-41 30000741 Bearing(B201Z) - ceeseceereeeceneecsacannacecs I v vvesomssrensnnnnnnnnenes
42  R7-42 30000742 SCrew(9/64-40X10) - srsrrsrerearesnnearaacnens T PR TITIY
43  R7-43 30000743  Roller Connecting Plate(Left)««-««------ L] @usD BRI
44  R7-44 30000744 CIULCh(LEFL) wererverereoenenennninnniniinininns FIW\V22{ @20 JETTITTTIEITOPROeS
45 R7-45 30000745 CIULCh Spring:ceesecesseeereseecsecensecacanenee o DAT: & ) X TLLT LRI T PIPPEPPTRS
46  R7-46 30000746 Clutch ROBIEr - cceeveesereencesatesanianniinnnns DR VA Th s SITETTRITPIPRPRPRPIPR
47 R7-47 30000747 Clutch Plate: s eceeeeeeeeeeececeeinnnnnnen i s essesonosensnsnsnnsncnes
48 R7-48 30000748 CIULCh(RIQhT) -eeveeeeereeemennnnenenneniinnnee. TFUJTUSE (AT ) weveeeennesnnnnes
49  R7-49 30000749  Roller Connecting Plate(Right):-------~ MEs (7)) wreerreenmnennnnnenn
50 R7-50 30000750 STOP BIOCK:+#+weresrereneaeneritunnininiiiininanns J1SC 15 RRTR TR TP P PP PP PP PP
51 R7-51 30000751 NEteeesereerenneeeseeetteiiiieetettennieiecenncannnes PR o evveeesesensonnananiannnes
52 R7-52 30000539 WASHE e seeereeessesosescssaeesiatasntcsnntasnscnns, E.) LR TP P PP PP PP PP PP PP
53 R7-53 30000404 SCrEW(MB=1X8) +++vesvrrereareeraruanannnenaannnn. g T PR TITIY
54 R7-54 30000754 ROLIEr C.S@tecereveerecesencesaresnntasnennncen D VA4 CRTRITETTRPPIPPPR PP
55 R7-55 30000755 PEN(@2X5) +eerreresrerennasneantatuiniinnainenns [ LRRT TR T PP P PP PRPRPIPR
56 R7-56 30000535 PIUG(02.2X2.5) wereevereseoreasnsnaruanannneanen, TEVHZE e eeeeeeeeennneiinnnnns
57 R7-57 30000545 SCreW(M5=0.8X4) +vssreerrsreranannneaneaennn. g T P P PR TITIY

58 R7-58 30000758  Rubber Puller(Option Parts)::---:----- BB i GEECA) - eeeeeeeeee






ZIPPER STITCH LENGTH ADJUSTABLE MECHANISM

Ref.

= e =
,_\oooo\lmmwaH‘o

N DO NNONDNR R R B R 2 R
B WNBRFP O OWOoWm~NOO U~ WNKN

old.
No.
R8-1
R8-2
R8-3
R8-4
R8-5
R8-6
R8-7
R8-8
R8-9
R8-10
R8-11
R8-12
R8-13
R8-14
R8-15
R8-16
R8-17
R8-18
R8-19
R8-20
R8-21
R8-22
R8-23
R8-24

Parts.
No.
30000801
30000802
30000803
30000403
30000805
30000409
30000807
30000808
30000809
30000810
30000404
30000502
30000813
30000814
30000815
30000816
30000817
30000818
30000819
30000820
30000821
30000822
30000823
30000755

8

Amt.

Description fi £ Req.
Screw(M4—0-7x12) ................................ mj%z/% ............................ 1
Graduated SCal@- - r-rrerrrerrrererseneaennns TR Feeeeemeneeennncees 1
Revolve Plate:  eccereerceccecceccaccaccaccaccans $§}§% ............................ 1
Screw(M5—0-8x5) ................................. mj%z/% ............................ 2
Revolve Plate Shaft::cececeeeeeceececeeecenn mf%u ............................ 1
Screw(M6—1x6) .................................... mj%z/% ............................ 2
WOFM GEAIE e reereereescescsscssceeceeceecaccncs @y\ﬁiﬁ ......................... 1
Worm Gear Shaft:ceceeceeceecceccescecceccaecnns $EH'LD ............................ 1
Guide Plat@: - treereeecrereceecececeacccancennnns g*ﬁ ............................ 1
Eccentric Holder: - - --seereeeereeeceaneennnnnnn {ﬁ,ugﬁ ......................... 1
Screw(M6—1x8) .................................... mj%z/% ............................ 2
Screw(M6—1x8) .................................... if%z,%(’j'%) ...................... 1
connection LinKeeseeeeeeeeeeeeeeceeeecannnnnnn. %@{% ............................ 1
Pjifecececcereeeceecceccttitiitcietteitiicccaccannnes $EH'LD ............................ 1
connection LinKesseeeeeeeeeeeeeeceaeecanennnnn. :@;J%HZ ......................... 1
EccentriC Bar::-:cteeeeeereeerrecnccccccaccennnns {)ﬁ,bﬁ; ......................... 1
Screw(M4—0-7x4) ................................. mj%z/% ............................ 1
Pjifecececcereeeceecccccttitiitciettiiiitccaccennnes $EH'LD ............................ 1
Pjifecececcereeececcccccttitiitciettiiiiecceccennnes $EH'LD ............................ 1
Screw(M4—0-7x8) ................................. mj%z/% ............................ 1
Zipper Size Adjusting Bushing---«:-++---- PSR A REA A e eeeeee 1
O-RENQereeeerererenseeesseernitiitiiiniiiieee Oﬁﬁ*%ﬂ%l ..................... 2
O-RENQereeeerererenseeesseernitiitiiiniiiieee Oﬁﬁ*%ﬂ%l ..................... 1
Pin(@2x5) .......................................... Tﬂjﬁﬁ ............................ 1







LOOPER DRIVING MECHANISM

Ref.

= e =
P B o©Wwo~w~o aobswnN P*‘O

W W W W W W WNDNDNMNDNDNMNMNDNDNMDMNNMNDNNREPEPERRPRPERERPRERPEPBR
o Ol A W NP O OO0 NOO O WDNPFP OO0 NO O Wb

old.
No.
R9-1
R9-2
R9-3
R9-4
R9-5
R9-6
R9-7
R9-8
R9-9
R9-10
R9-11
R9-12
R9-13
R9-14
R9-15
R9-16
R9-17
R9-18
R9-19
R9-20
R9-21
R9-22
R9-23
R9-24
R9-25
R9-26
R9-27
R9-28
R9-29
R9-30
R9-31
R9-32
R9-33
R9-34
R9-35
R9-36

Parts.
No.
30000901
30000419
30000903
30000904
30000905
30000906
30000907
30000908
30000909
30000910
30000911
30000912
30000214
30000914
30000915
30000916
30000216
30000918
30000919
30000920
30000921
30000922
30000923
30000924
30000925
30000926
30000723
30000928
30000929
30000930
30000931
30000932
30000933
30000934
30000403
30000423

Description

Shaft Attack:-----
Screw(M4-0.7x14)

Looper Rocker-::-:
Screw(M6-1X8)-----

Looper Ho I der Shaft ...........................
Looper Holder Shaft Collar-::«------seeeee

Screw(M5-0.8X16)

Looper Holder-::-:

Screw(M5-0.8x18)

Screw(11/64_40X7) ..............................

Screw(M4-0.7x4)--
Looper(Front)-----

Looper(Rear)-:----
Looper Bar-::----+
Washer e eeeeeeeeses

Spring Washer-----

Screw(M4-0.7X10)

Looper AVO i d Lever .............................
SCfEW(11/64—40X4) ..............................

Connecting Link--
Connecting Link--

Screw(M5-0.8x12)

Screw(M5-0.8x5)--

Screw(M5-0.8x10)

................................

9
Amt.
H 4 Req.

$$4)§E> ......................... 1
ﬂg%ﬁ ............................ 1
UK AR ] O RIRI PR PIPIPPPIPPR 1
ﬂggﬁ ............................ 2
$$4) ............................ 1
$$4) ............................ 1
UNE AN TS RRIPIPPPIPIPRPIPIPR 1
ﬁﬁﬁ% ............................ 1
ﬂg%ﬁ ............................ 1
DRJEFEE weeeeeennennenaninann 1
ﬂg%ﬁ ............................ 1
ﬂggﬁ ............................ 2
ﬂg%ﬁ ............................ 1
ﬁﬁ§g§+ ......................... 1
@§§g§+ ......................... 1
§g§+$f ......................... 1
%ﬂ}% ............................ 1
%ﬁ%%%ﬂ}% ...................... 1
ﬂg%ﬁ ............................ 1
THIE P e eeenneeerneeenenaene 1
ﬂggﬁ ............................ 2
FEG e eeevrreeerseeensneteniicens 1
3 LT R LR LR PRI YR PERTPRITRPD 1
$$4) ............................ 1
EE%U*F ......................... 1
EE%U*F ......................... 1
ﬂg%ﬁ ............................ 1
ﬁﬁﬁ% ............................ 1
TE P eeeeoeeeoserecnniacaniannnas 1
ﬂ%'b‘ ............................ 1
%ﬂ}% ............................ 1
ﬂgmg ............................ 1
%ﬂ}% ............................ 1
ﬂgmg ............................ 1
ﬂggﬁ ............................ 3
ﬂg%ﬁ ............................ 1
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LOOPER THREAD TAKE-UP MECHANISM

Ref.

@ooxlmmboomr—\‘g

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

Old. Parts.

No. No. Description fi 4 Req
R10-1 30001001 Needle Plate SUPPOIt-:+sts-sesreresresnneanen BIHR G weevernrnrnnnnennnannnn, 1
R10-2 30000121 SCrew(M4-0.7X10)  eeseeeeceececceccccccecncen. e R TX TR TTRETRL I 4
R10-3 30001003 PJececesesessrcscssssesscesrsscssrsscsssasssccansoacs [ LRRT TR TP PP PP PPPRPIPR 2
R10-4 30001004 SPriNg POStsereeresessereaenerarenanniniiinnee. 1020 = R PP TRPPPPPPPPIPPPRPRPIPR 1
R10-5 30001005 SPIEN( e sesereeseeesseentnettsiiintiiiiiies < P TRRTRS 1
R10-6 30001006 INGECALON #teseererereeencesaresntesneiinniiannens FEAERL oovvnrernvnnonnnennnnnns 1
R10-7 30000216 WASHE e seereeeesesesesessaeesitssntesnntssnscnne, E.) ST R T PP PP PP P PP PP PPPRPI 3
R10-9 30000115 SCrew(M4—-0.7X12)  eereeeeceececceccaccuccecncnn. e R TXTTTTTRETRLIR 2
R10-11 30001011 Cast-Off Support Plate: - -s-seeeeeeeeeeenns WY 7 74 < CITTTTETIPIRPPPRPTS 1
R10-12 30001012 QI s eeeeeeeresesessececcetecancccnccacccacccnnnes e R TXTTTTTRETL T 1
R10-13 30001013 SPIEN( e sesereeseeesseenrnetimiiinniiiiiiies R TRRTRS 1
R10-14 30001014 SPANNEK e eeeeeeeeetetessuseecititintiuticecieees PUT-eereoeerosereonnsacniannnns 1
R10-15 30001015 Fixed Tahle: - ccreeereecesececanceraiiinniannnnns R LR e evnnnnernneennnnnns 1
R10-16 30001016 BUSHENQ e eeereseremseeerseesneieiniiiiiiiieeee. L1 S SO C RO PETPITPPPTPIPRITE: 1
R10-17 30001017 Fixed Tahle: - ecreeereecesececanceraiiinniannnnns R LR e evnnnnenneeannnnns 1
R10-18 30001018 Looper Thread Cast-Off Pinceceeeeeeeeeeen JERARHR wveverevnnnronnnenennnnns 1
R10-19 30000715 SCrew(M4—-0.7X8) wrrererceeecencencensnecececns e R TX TR TTRETL T 1
R10-20 30001020 SPIEN( e seseeeeseeesseernettitiiintiiiiiiiees < R TRTRS 1
R10-21 30001021 BUSHENQ e eeereeeremseerseerneitiiiiiniiiieeee. 1| S SO C PO PR T PETPRPPTPIPRITE: 1
R10-23 30001023 SCrew(M4—0.7X20) +essoresresearennasaseacnannn T PR TITIY 1
R10-24 30001024 SUPPOrT Plate: s e eeeereeenerrnnnannneninnnen. b7 %2  PECPPIPRPR VPP PP P PRPIPR 1
R10-25 30001025  Looper Thread Guide Eyelet(Left):------ JETBEREL eeeeeeeeemenceeonncees 1
R10-26 30001026  Looper Thread Guide Eyelet(Right)----- TG oo eeeeeemmeeereneees 1
R10-27 30001027 SCreW(9/64-40X4) +essoresresrarennaeaneaenannn T PR TITIY 2
R10-28 30000230 SCrew(M4—0.7X8.5) sereeresrereanernneaneannnn. T PR TITIY 2
R10-29 30001029 BUSHINQ =seserrerrerermmnernennitiiiininans =TT PP P PP P PIP PR PRPIPP 1
R10-30 30001030 PIN(@2XA4_T5) weerereevesnsearaarnenntanannnennen, [ LRRT TR T PP P PP PP PRPIPR 2
R10-31 30001031 WE@eeeeeereeeeeenneeeeeeettnieieccettnnnccieccnnnn BET R coeeeecereonsecaniannnas 1






LUBRICATING MECHANISM

Ref.

= e =
,_\oooo\lmmwaH‘o

W W W W W W W W WMNDNDNDNDNDNDNDMDNDNDNNMMNNERPRPRPEPREREREPEFP PP
0O N o O WNPFP O OO0 NO OB WONPFP OO oo N O DN

Old. Parts. Amt.
No. No. Description filt 4 Req.
R11-1 30001101 OF ] Plateeccceeeereeececereceenieeiniiiinecinnnes MBI g:  SITTTITIPRPIPIPR 1
R11-2 30000228 SCrew(M4—0.7X8) +wsesvsrereressseacncsaneacacns g T T TP PPRIE 2
R11-3 30000751 NUT e seeerrerneeeseceeeenneeieetettenieiecenccennnes PR oo eveeeresessonnnaianiannnas 1
R11-4 30001104 Cotton Thread - - -« -eeeeeeeeeeeececenanennes FR il eeeeeeerenesnenneoneananns 1
R11-5 30001105 PEP@ eeereerenrenrnerntittittitiiiiiiiiiiitieaee G e evvoeeroseseonnsacniannnas 1
R11-6 30000214 SCrew(MA—-0.7X4) ecceeeeeeecececencencnececnecns e R TX TR TTRETL I 3
R11-7 30001107 PEPE eeereerenrenrruretittittitiiiiiiiiiiiiiieaee G| e evvoeerosereonnsacniannnas 1
R11-8 30001108 VINYD Pipereseresrerererereeneeeeneeniiaiinnes, NI K= RELRIT LT IR R PP TRRPTPRPRIPR 1
R11-9 30001109 PIpe JORNTerrererererermenerorecneneeaienannennns NHKE2 2735 ]- CITRTTRPPTPRPIPRPRIPR 1
R11-10 30001110 VINYD Pipereseresrererereceenenatneiniiaiannes, ) { K= R TRIT PR PP TPPPTPPPIPRPRIPR 1
R11-11 30001111 PEPE eeereerenrenrruretittittitiiiiiiiiiiiiiieaee G e evvoeerosereonnsacniannnas 1
R11-12 30001112 PIpe JORNTerrrrererereerenererecneneeaineinnenns e TP IP PP TR PR TR PPITRIE 1
R11-13 30001113 VINYD Pipereseresrererereseeneeaeniiniiiiinnes, NI K= RELRIT LT IR R PRI PPYRPPTPRPRIPR 1
R11-14 30001114 BUSHENQ e eeereeeremseerseerneieiiiiiniiiieeae. L1 S SRR C RO PETPRTPRTPTPIPRETR: 1
R11-15 30001115 OFl Cleaner -« s:eeeeererececstecenierinecinnnes i SRR TT T TP PP PP PP PPPPRPRRPR: 1
R11-16 30001116 O-FENQeererrrrerereresnsnssosncnenseatntennianncnnn. (0} X TREPRTPRPIPRPRIPRPRPYRRPRYS 1
R11-17 30001117 PIpe JORNTerrerererererrenererecneneeatnenannenns N IKE35]- CIXTIRT TR PPTRRPTPRPRIPR 1
R11-18 30001118 Oil Cleaner Cover:«:«:-ceceteseeneeseneccennes i S LT LT T R PP PP PP PP PP PR 1
R11-19 30001119 SCrew(11/64-40X16) xxeeerceccerceccuccecncnn. e R TX TR TTRETL T 3
R11-20 30001120 F@lteeereeeereeeeeereeeeentaceetecnniniiciececanennnn O L R T TRTTI 1
R11-21 30001121 OF ] GauQge:rerererrrrerereresneneranncncnceaenenenes P eeeeententiiieinenenan. 1
R11-22 30001122 PIpe JORNTerrerererererrenerereenenaeatnininneens NHKE2 272 X IR TIPPPTPPPIPRPRIPR 5
R11-23 30001123 QI s eeeeeesresesessececcetecaaccceccccccasccnnnes e R TX TR YT 1
R11-24 30001124 PR e reerenrenrnusntittittitiitiiiiiiiiitieaee. VHES eovveveresnnsennnacaniannnas 1
R11-25 30001125 PIpe JORNTerrerererereemenererecnenaeatininnenns NHKE2 272 X ILRTIPPPTPPPIPRPRIPR 1
R11-26 30001126 PR eeereerenrenrnusetitititiitiiiiiiiitieaee TH BT evooereoneresnnsonnnananans 1
R11-27 30001127 WaSh@r - e eeeereeeeereeeetiiieieeietiniiieeennnn TR evesereentitatiiiiiianae. 3
R11-28 30001128 QI s eeeeeeeresesessececcetecancccnccacccacccnnnes e R TXTTTTTRETL T 4
R11-29 30001129 PR e reereerenrnesetittititiiiiiiiiiiiiieaee VH S covveveresnnsonnnacaniannnas 1
R11-30 30001130 Oi ] PUmp Body-ssereresesesreresenearcannenennns NHETY, N 1145 RTRTTRTPRPIPRPRIPR 1
R11-31 30001131 Y SRR R R L R LR T R T PP PP PP PP PP PP PP P PP PP PP e ennennsnnsenraseaanaanaanns 1
R11-33 30000134 SCreW(MB=1X20) s srerererereenerorecncnceacncnnn. g T T TP PPRIE 2
R11-34 30001134 PIpe JORNTerrerererererrnerernenenceaineninnenns NHKE2 2735 ]- CITRTIRPPTPRPIPRPRIPR 1
R11-35 30000121 SCrew(M4—0.7X10) rererererrenererecncnceacncnnn. g T T TP PRIE 3
R11-36 30001136 NUT oo seeeererreeeseeeeeennceieetettennieieccnccannnes PR oo eveeeresessonnnaianiannnas 1
R11-37 30001137 VINYD Piperesereeeerererereeneeeneenennennnennnnes B it 1
R11-38 30001138 Clamp Plate: - sorereereroencnnnnenetnneenen. B TR P PP PP PP PP PPPPPRP 1

T B 11







Ref.
NO.

41
42
43
44
45
46
47
48
49
50
o1
52
53
54
55
56
57
58
59
60
61
62

LUBRICATING MECHANISM Nbicgs 1t 11
old. Parts. Amt.
No. No. Description e 4 Reg.
R11-42 30001142 WaSh@r - e eeeereerreereeeeceiteieeiitinniiiecennnn %H‘ ............................ 3
R11-43 30000539 WaSh@r - e eeeereeereereeeeteiieieetetinniiiecennnn %H‘ ............................ 1
R11-44 30001144 Oil Pump Fame(Upper) - «-««sesveseseseaencenns MHERY: N ] @Y~ EECRITETOPRrD 1
R11-45 30001145 LOWEE COVEI:+seererereesesesrercrcasaenacacceccns B )% - RXLETIETIT PRI PPYPRPRIPR: 1
R11-46 30001146 OIl Tube C.Setrereereresereenntessicniasnnenns, T A A e eeevevneernnnnennnnns 1
R11-47 30001147 Oil Tube C.Set: erereerererceceennceccecicnnnnen. T Ao eeeeeeemnemmenennans 1
R11-48 30001148 PIpE C_Seterererererererecararacaniiiaiiinaennen. K= g At L ITT T TIRPIPPYPRPRITR: 1
R11-49 30001149  Forced Fuel Feeding C.Set---«sssesreeeeeens RN AL e eeeeeeeeeeeeens 1
R11-50 30001150 SCrew(M4—-0.7X1E)  eeeeeeeceececcaccaccccecncnn. e R TXTTTTTRETL T 2
R11-51 30001151 SCrew(M4-0.7X22) s seeeseresesesessacasnacens. P GG eweenonennnnennennannnnans 2
R11-52 30001152  Warning Sticker(Circular)------s-seeeeeees B HEACEI B ) eeeeereeeees 1
R11-53 30001153  Warning Sticker(Tetragon):--««-«---«-sssss: f ey I CLFECRi7) BRI 1
R11-54 30001154  Warning Sticker(Triangle)------«--eeeeeeee £y I GSVEcFi7) REIEIEEIE 1
R11-55 30001155  Warning Sticker(Looper Holder Lower)- %45 BEAT (R G EE) we e 1
R11-56 30001156 Oil Pump Fame(Middlg):-----eeeeereerrneenenns MHEY:N -1 €S2y R 1
R11-57 30001157  Oil Pump Fame Pinion:::««-eeeeeeeeseeeeeeens MUERN 7N L & S ECIILEEEEE 2
R11-58 30001158  Oil Pump Fame(Lower)«««««+sssseeeeeeeeeeeeeen MHEP:N -1 ¢/ R 1
R11-59 30001159  Oil Pump Fame Pinion:::«:-eeeeeeeeseeeeeeens MUERN 7N L & S ECIILEEEEE 2
R11-60 30001160 Oi ] PUMp BOdy eseseererrernsrennneneaenanninnnn. NHE WX (- 14 CLTRITETIRRPPPIPIPR 1
R11-61 30001161 Ol Pump Shafteecereeeereeeersieinneiniinnae, VIR T lifjeeeeeeereesenenceeces 1
R11-62 30001162 Cable Clamp: s seeseeessesecneecnicinneiaiannne. (= (R T LT P T PRI P PP PEPPTRS 3
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NEEDLE PLATE C.SET

SHARAH 12

Amt.

Description pil £ Req.

Presser FOOt - teereeereereeeerecceatecanennnn :ﬁ-*ﬁ% ......................... 1
SCrew(M4-0.7X10)  eeseeeeceececceccccccecncen. mj%z/% ............................ 2
WaSh@r - e eeeereeereereeeeteiieieetetinniiiecennnn %H‘ ............................ 2
Presser Foot Shanke::---:tseeeeeeeceececeeccenn @%iﬁ\ ......................... 1
SCrew(M5-0.8X10)  eereeeeeeececceccccuccecncnn. mj%z/% ............................ 1
Presser Foot Bottom Washer:-----:sseeeeeee }%H ............................ 2
SCrew(M2-0.4x3) ereerreseeccencencncacecaecns mj%z/% ............................ 2
Presser FOOt Bottom:::--screeeeeeseesccennnes %*ﬁ ............................ 1
Movable Needle Plate C.Setre-sesseseeeeees W T G L 1
Cloth Into Post(Triple Deck Needle Plate R12-21)- Afi 5 48 (A Df4% 5T 4HR12-21) 1
Cloth Into Post(Needle Plate-Separate R12-35)- A #54 (4) B4% ST H4HR12-35) 1
Cloth Into Post(Movable Needle Plate R12-36) A7 48 GG #h=CEHAHR12-36) 1
Screw(1/8-40x8)(Triple Deck Needle Plate R12-21)- 544 (A H4EEHH4HR12-21) 2
Screw(1/8-40x8) (Needle Plate-Separate R12-35)-- 245 (/> bil4%$H#R4HR12-35) 2
Screw(1/8-40x8) (Movable Needle Plate R12-36) i244 (VG EN 41 4HR12-36) 4
Screw(M2-0.4x2.3)(Triple Deck Needle Plate R12-21)-- /NEIAUIBLK (& 0F 4251 4IR12-21) 6
Screw(M2-0.4x2.3)(Needle Plate-Separate R12-35)-- /N AR U244 (53 B4ES R 4HR12-35) 2
Screw(M2-0.4x2.3)(Movable Needle Plate R12-36) /NMHIZ4AGHEIX 511 41R12-36) 6
Needle Plate (Sma||)#2N#10 ............... /J\§+1:ﬁ#zw#10 ............... 1
Iron POStecceeeeeereeeeeeneececceetinnciieceennnns %{U# ............................ 1
Spring Washer(Triple Deck Needle Plate R12-21) 5#i{f ¥4 fy (& fF4% 51 4HR12-21) 2
Spring Washer(Needle Plate-Separate R12-35)- 5t ¥4 (/) B4%H MR 41R12-35) 2
Spring Washer(Movable Needle Plate R12-36)-: 5 4 F GBI H R 41R12-36) 2
Washer(Triple Deck Needle Plate R12-21)-- ¥ 5 (A OfF4EEHH4HR12-21)- 4
Washer(Needle Plate-Separate R12-35)- £\ 1 (4r B4 S B 4HR12-35)- 4
Washer(Movable Needle Plate R12-36)--- ¥} GH B\ #Hi4HR12-36) 2
Fabric Guide Lug(Right):-eeeececcecceceeeees Zﬁﬁf'/%ﬁrﬂ: (A5) eeverenennees 1
Main Needle Plate(Double Deck Type)#2~#10-+- E41HR (FEEIT) -eeevveee 1
Needle Plate Adjust Screw(o2.5x8)««-«-+ IR LR -wvvvnvvenemnemnennes 2
#2(CH)Needle Plate: «-«++sseerereerenmeneenee #H2RPSRACE DR - 1
#3(CFC)Needle Plate:---«-«s-reeeeeeeseeennene. HIHSIEIAL (A I 5E) - 1
#4(CFC)Needle Plate:-----«swreeeeeeeeeeennene HATF LS SE) - 1
#5(CFC)Needle Plate:---«-«s-reeeeeeeeeennnene #EF L EMAL (A P 5E) - 1
#6(CFC)Needle Plate::----«s-reeeeeeeeeeennene #oF L EMAL (A 5E) - 1
#8(CFC)Needle Plate:---«-«s-reeeeeeeseeennene #3 G L EMIRAH (A FEE) - 1
#9(CFC)Needle Plate:---«-«s-reeeeeeeeeeennene #HOF L EIEH (A FSE) - 1
#10(CFC)Needle Plate:--«--seseeeserereneeeees #1077 DS (EPFEE) - 1
Screw(M3-0.5x10)(Triple Deck Needle Plate R12-21) 544 (A &€ EHH4HR12-21) 2
Screw(M3-0.5x10) (Needle Plate-Separate R12-35)--- #2%4 (4> b 4% 51 M 4HR12-35) 2

Ref. Old. Parts.
_No. No. No.
1 R12-1 30001201
2 R12-2 30001202
3 R12-3 30001203
4 R12-4 30001204
5 R12-5 30001205
6 R12-6 30001206
7 R12-7 30001207
8 R12-8 30001208
9 R12-9 30001209
10 R12-10 30001210
R12-10 30001210
R12-10 30001210
11  R12-11 30001211
R12-11 30001211
R12-11 30001211
12 R12-12 30001212
R12-12 30001212
R12-12 30001212
13 R12-13 30001213
14 R12-14 30001214
15
16 R12-16 30001216
R12-16 30001216
R12-16 30001216
17  R12-17 30001217
R12-17 30001217
R12-17 30001217
18 R12-18 30001218
19 R12-19 30001219
20 R12-20 30001220
21 R12-21-2 000102003
R12-21-3 000103013
R12-21-4 000104033
R12-21-5 000105033
R12-21-6 000106033
R12-21-8 000108033
R12-21-9 000109033
R12-21-10 000110033
22 R12-22 30001222
R12-22 30001222
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NEEDLE PLATE C.SET

Ref.
NO.

23
24
25
26

27
28
29
30

31
32
33
34
35

36

old.

No.
R12-23
R12-24
R12-25
R12-26
R12-26
R12-27
R12-28
R12-29
R12-30
R12-30
R12-31
R12-32
R12-33
R12-34
R12-35-3D
R12-35-3I
R12-35-4D
R12-35-5D
R12-35-6D
R12-35-8D
R12-36-2
R12-36-3
R12-36-4
R12-36-5
R12-36-6
R12-36-8
R12-36-9
R12-36-10

Parts.
No.
30001223
30001224
30001225
30001226
30001226
30001227
30001228
30001229
30001230
30001230
30001231
30001232
30001233
30001234
000103022
000103042
000104022
000105022
000106022
000108022
000102001
000103011
000104031
000105031
000106031
000108031
000109031
000110031

Description
Needle Plate Cover(Triple Deck Type):

Partition Big(Triple Deck Type)-:-«----
Needle Plate(Small Triple Deck Type))#2~#10---
Fabric Guide Lug(Triple Deck Needle Plate R12-21)
Fabric Guide Lug(Needle Plate-Separate R12-35)--
Partition(Small Triple Deck Type)-:---
Main Needle Plate(Triple Deck Type)#2~#10---
Fabric Guide Lug(Left) - -----reeeeeeeeeeaeen
Screw(M3-0.5x8)#2~#10(Triple Deck Needle Plate R12-21)-+-

Screw(M3-0.5x8)#2~#10(Needle Plate-Separate R12-35)---

Needle Plate Cover(Separate Sewing)---
Partition Big(Separate Sewing):-- «+-+
Needle Plate(Separate Sewing))#3~#8-
Main Needle Plate(Separate Sewin)#3~#8-
#3(CFC Dable Needle)Needle Plate-Separate-
#3(1)Needle Plate-Separate Sewing::----
#4(CFC)Needle Plate-Separate Sewing---
#5(CFC)Needle Plate-Separate Sewing---
#6(CFC)Needle Plate-Separate Sewing---
#8(CFC)Needle Plate-Separate Sewing---
#2(CH)Needle Plate: -« s-wsrerereenercacannns.
#3(CFC)Needle
#4(CFC)Needle
#5(CFC)Needle
#6(CFC)Needle
#8(CFC)Needle
#9(CFC)Needle
#10(CFC)Need |e p | At rrrrerecscrtecnccicnnnnn

SR AH 12
Amt.

Bl 4 Req.
B (B R eeeeeeeeeees 1
KRR (B PEGE) eeeeeeereess 1
d\@fﬂi(%§ﬁ¢§§) ............. 1
B L (A DRGSR 12-21) - 2
A48 FE (4 B4 S M AIR12-35) - 2
INBERR (B PG ceeeeeeeeeees 1
T LB PEGE) eeeenneneens 1
AL EL(F7) weeeeenenneeens 1
HEHRMSH2 ~#10(A PFAES MR AIRI2-21) - 2
- SHEM A2 ~#10(4) P &SR 4IR12-35) - 2
FIZE (O BHAE) weeeeeeeeen 1
j(l}%*ﬁ(éj\ﬁﬁgé) ............ 1
ONEFRR (Y BHEE) veveeeeeen 1
TSRS BHEE) +eeveeeeeens 1
HIE ISR AL (o PR - L
#IFZL S (0 Pl &ED - 1
HALJE S (o Pl AED - 1
#5EE S ICAH (O Bl %) - 1
#OHE IR AH (o BHAE) - 1
#BEE IR AH (o BHAE) - 1
#2 R P RAH G BN - 1
#3H B A GE BN -+ 1
#AF O ERAH GE BN ) - 1
#5 D EH IR AH G B ) -+ 1
#6575 D EH IR AH G B ) -+ 1
#8 O EH R AH G B ) -+ 1
#OF O EH AR G B ) -+ 1
#1077 O MR A G EN L) -+ 1
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ACCESSORIES
Ref. Old.

_No. No.
1 R13-1
2 R13-2
3 R13-3
4 R13-4
5 R13-5
6 R13-6
7 R13-7
8 R13-8
9 R13-9
10 R13-10
11  R13-11
12 R13-12
13 R13-13
14  R13-14
15 R13-15
16 R13-16
17 R13-17
18 R13-18
19 R13-19
20 R13-20
21 R13-21
22 R13-22
23  R13-23
24  R13-24
25 R13-25

Parts.
No.
30001301
30001302
30001303
30001304
30001305
30001306
30001307
30001308
30001309

30001310

30001311

30001312
30001313
30001314
30001315
30001316
30001317

30001318

30001319
30001320
30001321
30001322
30001323
30001324
30001325

PR c 4
Description i 4
Oi | Reservoi r Rubber GUShiOﬂ .............. Eﬁﬁ%ﬂg% ................
FUNNED -+ v vrererensarenseenentaneneneenenennnnenns I AT
T-Bar Hexagonal WrenChe s sseeeeeeceeseeeeen T*WWﬁﬁ?ﬁi ...............
SCrEWAr TV - rvrrresersaransrssearaeneaeananns N e TP
O [ covveveneesencosescascansesancascncasescascansasane T Yy oo e eeevmnvnnerneennennns
BEIT COVEI +rrrorrerrereernerueruernernernennenns. o T T TTT
ACCESSOrieS C.Setrerereereereseosssassascances B TIC AL GE v e veevnnnnennnnnnnens
QLW+ +vrrrrrrrrrnrenrsnrsnrsnrsnssnssnssnssnssnnns R B U e
SCIrEW SEtrrrrrrrrrrerrenrenrenresrsersersersesannes ST T MR LG, e oo eeeeees
S S [T
01l Reservoir Rubber Cushion C.Set:--- ﬁ%gi;ﬁgigi;%&%gig% ......
NinY=Edibn]
Oil Reservoir Rubber Cushion C.Set-:-- ﬁ?g?é%g?gié%é%éi%% ......
Spare Parts Book:««+sseeeeereeeccececennnnnnns, gﬁ:zlg .........................
Attachment BOx:eetteeereeeceesececcencciecennnn Izﬁ’ftl:;/'ﬁ‘? .........................
BOX++++veerrerreenernernernernernersernernernernennns AT (B 8 s L A ) -
BOX++++veerrerrernernernernernernersernernernernennens HCAE (fr) IR i B ) -
FOQM v vseeresvsssssrssorssassnscrnrossssassrasessane: - FEHE (B & 2 FE L) -
F Q@M -+ ++eeveerrernernernernernersersersernernennenns. {5 FHE R (f) IR s L 2 ) -
Inspection Certificate: - ----teeereeeeeecee 5%5@%§f§§§
(5 AR I HLE ] ) - oo
Inspection Certificate: -«---r-eeeereeeeeeen ot A B (1) i S 12 B B )
SIEEping Bag:--++rrerreererresresenrarnuanennnn, A5 F S JBAS e eeneeneennens
Nut(M8xOD12xT6) ................................. EII?JPE' (ﬁ]ﬂ&%@ig)ﬂ)
Screw(M8—1.25x100) ............................. mj%z/% ............................
CONTIOl BOX:+++rererreerenrenreersruerursnnnnnes PR G e eeeveneeeeennnrereeennns
TrunK LEN@ececceeececcecscceenccieeeeecnnnnnnnnns, qq‘z%‘zﬁ .........................

Belt Cover

P2 (CEHLT ) weeveeneees

i

[EY
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ZIPPER ASSEMBLER MECHANISM

Ref.

No.
1

© 0O ~N o oA~ WN

=
_ o

12
13

14
15

16

17

old.

No.
R14-1-3
R14-1-4
R14-1-5
R14-1-6
R14-2
R14-3
R14-4
R14-5
R14-6
R14-7
R14-8
R14-9
R14-10
R14-11-3
R14-11-4
R14-11-5
R14-11-6
R14-12
R14-13-3
R14-13-4
R14-13-5
R14-13-6
R14-14
R14-15-3
R14-15-4
R14-15-5
R14-15-6
R14-16-3
R14-16-4
R14-17

Parts.
No.
30001401A
30001401B
30001401C
30001401D
30001402
30001403
30001404
30001405
30001406
30001407
30001408
30001409
30001410
30001411A
30001411B
30001411C
30001411D
30001412
30001413A
30001413B
30001413C
30001413D
30001414
30001415A
30001415B
30001415C
30001415D
30001416A
30001416B
30001417

Description

No.3 Nylon Zipper Assembler C.Set:-----
No.4 Nylon Zipper Assembler C.Set:-:---
No.5 Nylon Zipper Assembler C.Set:-----
No.6 Nylon Zipper Assembler C.Set:-:---

Adjusting Knobeseeeeeseeeeneens

SCrew(M5=0.8X5)  +seseereeseses

Adiusting Bas@esreeeeeeceecececcns

Adjusting Position Ball------

SCrew(M3-=0.5X12) -+ seereseeseess
Adiusting DISCereeeveereeccsocces

Zipper On-Off Position Pin(Up)--------~
No.3 Zipper On-Off Guide Lever(Up):--
No.4 Zipper On-Off Guide Lever(Up):--
No.5 Zipper On-Off Guide Lever(Up):--
No.6 Zipper On-Off Guide Lever(Up)----
Zipper On-Off Position Pin(Down)-------
No.3 Zipper On-Off Guide Lever(Down)-
No.4 Zipper On-Off Guide Lever(Down)-
No.5 Zipper On-Off Guide Lever(Down)-
No.6 Zipper On-Off Guide Lever(Down)-

SCFGW(M4—0.7X8) ..................
No.3 Zipper Assembler Stand
No.4 Zipper Assembler Stand
No.5 Zipper Assembler Stand
No.6 Zipper Assembler Stand
No.3 Zipper Assembler Guide

r ..............

Zipper Assembler Guider(No.4~No.6)---

SCrew(M3=0.5X8) +seseereeeeees

14

Amt.

i 4 Req.
A Ty S 1
USSR T R 2o 1
SIS R BRA 2 2 1
AR L I s 1
E/ | PP 1
T PR TITIY 2
R HBL L e eevnnnenrnnnensnnnnaenns 1
B R S STER A5 SITLTLETIRIPRPD 1
%ﬁ% ............................ 1
EL VA - EELELTE TR TP AP PIPPR PP 2
g T P PR RTITIY 4
FEELT € SO P PP PP PP 1
KGRI 25 B L) 1
SR BRI AR () e 1
BRI AR (L) 1
SR BRI AR (1) e 1
6URRL SR A AR (1) 1
BB A5 BB oo 1
IO
ASRRIERBH SRR R ) e 1
SR BRI A AR (R ) 1
SUE R BRI A AR (R 1
BELR (GE T Y eeeveeveemnennennns 2
KRR F4E k= XCIRITEPIPIPPPY 1
AUE R SRAH A G eve e enennnens 1
BHUE R GRAL A G eeevensrennnses 1
BB R ERAH A G evevrnrerneens 1
S AL e e 1
B £ (A3~ 65y - 1
T PR TITIY 1
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ATTACHMENT BOX

Ref.

= = =
HO@@\ICDU'I-BOONI—“O

[T S ST
ga b~ w N

old.
No.
R15-1
R15-2
R15-3
R15-4
R15-5
R15-6
R15-7
R15-8
R15-9
R15-10
R15-11
R15-12
R15-13
R15-14
R15-15

Parts.
No.
30001501
30001502
30001503
30001504
30001505
30001506
30001507
30001508
30001509
30001510
30001511
30001512
30001513
30001514
30001515

15
Amt.
Description pil 4 Reg.
Hexagonal Wrench(2.0mm)«««ceeeeeeececceeees ININFAF T eeeereenereencens 1
Hexagonal Wrench(2.5mm)«e«ceeeceeececceeees ININFAF T eeeereeeereencens 1
Hexagonal Wrench(3.0mm)«««ceeeceeeeeeceeees ININFAF T eeeereenereencens 1
Hexagonal Wrench(4.0mm)«««ceeeeeeeceececees ININFAF T eeeereenereencens 1
Hexagona| Wrench(5_0mm) ..................... Wﬁﬁq;ﬂii ................... 1
Hexagonal Wrench(6.0mm)«««sceeeeeeeeececees ININFAF T eeeereenereencens 1
Ol Cleaner: e seeeeeeeecesscceccetecancnnnccanns /Hﬂjﬁ: ............................ 1
Clutch Spring & Clutch Roller:«-++-++++- HE PR Jr QA T ERAH - 1
Thread TWeeZerS: - «-«ttcteeeecereecetcrcasanes 8 (TR TR PP PP YRR PP PP PP PR 1
RING Spanner:««sesesesecesesacesccacacacancencen. *%—;ﬂii ...................... 1
Threading Wire:«-sceeeeseceserecasarncanencen, Gt Uk ST TR TP P P TP PP PPRRPIRS 1
SCrEWAr Ve ++rrerrrrrrrrrrrsrrnrneneenneneaennens B AAD Tooeeeenreemnnceennnees 1
SCIEWAr Ve ++rrerrrrrrrrrrrnrrnreseennenenennns e e RPN 1
Attachment BOx:eetteeereeeceececeecenccaecennnn B{T{tl:ﬁ ......................... 1
Attachment Box C.Set:cceeererecececccaceceens Bﬁ/ft':ﬁ‘é‘gﬁ ...................... 1
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CONTROL BOX INSTALLATION
Ref. Old. Parts.

_No. No. No.
1 R16-1 30001323
2 R16-2 30001602
3 R16-3 30001603
4 R16-4 30001604
5 R16-5 30001605
6 R16-6 30001606

2 A A 2 16

Amt.

Description pil £ Req.

CONErol BOxeeeeereereeeceereceecececeecancannnns PR eoeevosereonerecnsannnas 1
Holder Seat::::ceeteeeeeresecrerecienieciancanns [F] G JHE eevverenensnnansnnanannns 2
WaSh@r - e eeeereeereereeeeteiieieetetinniiiecennnn TR evesereeniititiiiiiinae. 7
SPring Washer: -« eceeeeeeeecececincnceceeieens DR Sl evecensonnnenaninnnns 7
Screw(M6—1x14.5) ................................ mj%z/% ............................ 3
Screw(M6—1x20) ................................... mj%z/% ............................ 4
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